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LR gl KRR 60cm X 60cm
Name of Sample GLAZED TILE Nominal Size
S AR TR
e &La7ED ot 600mm X 600mm X9.7mm
gl Blb AR 30 K
Group (0.5%<E<3%) Quantity of Samples 30 Pieces
B A
RS PIETRA TOBACCO M | T S Deferiptiont 1, sﬁ:;l);k:ﬁ:uﬂﬁ?mm
Mark of Samples of Samples et teat.
ZHEAAL i tueich:s VIA C. CERATO, 14 - 35122
Applicant EXPOCASA S.A.S Address of Applicant PADOVA, ITALIA
ZHBA AT FHEHBAAR
Telephone of Applicant seTs-En R Fax of applicant fernsa
PRI ZEEHAL FIARER HREAM 030112055
Source of Samples | Sample selected by applicant Received on
R 1. AS ISO 13006:2013 Ceramic tiles - Definitions, classification, characteristics and marking
Aunex G Dry-pressed ceramic tiles with low water absorption 0.5 %< E, < 3%Group B Iy

Test Standard

2.AS 4586:2013 Slip resistance classification of new pedestrian surface materials

RPLR

Conclusion of Test

1. BERLRE R H MARRLRK A AS IS0 13006:2013 MIFLE.
The results conform to the requirement of AS ISO 13006:2013 with respect to the test items.
2BHER AL R RARE S 6 T

‘The test result of Slip resistance see Page 6.

fogi s 2
Stamp of Test Unit

Hikk: JREH L TERX S A — BN
A (HF) SRZ5HF0+/\BE#

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,
BB HEABEANR | Kuigiyi Road, Chancheng  District,

Address of Test | Foshan, Guangdong, China (528000)

oL

Notes

Unit HE (Tel): 86-757-83960558
8675783827991
BH#: 10012025 4E3( (Fax): 86-757-83827971
Date: HB4 (E-mail): fsiqte@163.com
5k Curl): hitp://www.fsigte.com/
1. R Lo,
All inspections are carried out comscientiously to the best of our knowledge and ability.
This report does not in any related parties from his 1 and legal obligations.

2. REALRAREAT, FRBALBARE .
“This report shall not be reproduced, except i full, without the prior written approval from the issuing laboratory.
A OURFE R ARG R

‘The results in this report apply to the samples only.

Tested by %%‘ I _$g }Mk Approved by ﬁ“g\[
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AS IS0 13006:2013 Ceramic tles — Definitions, classification, characteristics and marking
FK ’ WRI BR HRLR HsE
Clause Properties Test Method i Results Verdiets
Rebanzm i it
{3 G | Dimensions and surface quality
%G1
Annex | Length and Width £0.6% +0.01%~+0.04% P
G | BREH VAR TERH | 590 | notsom
Gl of the average size for each £2.0mm +0.1mm ~+0.2mm P
(4 sides) from the work size
BE
Thickness
s L 5
The thich a i PO
The thickness shall be specified by the — DectureTiiincss 9.7mm =
@xrwlmna;rmamx»ﬁ TAER £ e %
BRSNS AS 44592 N215em
“The deviation of the average thickness of o5 AR
cach tile from the work size thickness goon 0 Jnn F
sides £0.5% +0.01%~+0.02% 3
TR RS e R A
deviation  from
mess rehted tthe comesponding +1.5mm 0~+0.1mm 3
Rectangularity 20.5% 0.13%+0.13% P
T AR R Vel 2 s> | b5
The  maximum  deviation ~ from
Rectangularity  related  to  the £2.0mm | -0.8mm ~+0.8mm P
corresponding work size
REPRE: RARVF%E
Surface flatness: The maximum deviation from flatness
T ER T BEIR M AR
ﬁw&mm RT3 R s o .
Al o elbeed! 5 AS 44592 N=15em
a) centre curvatwre, related to diagonal | OB i 3
calculated from the work size:
TARR #3825 e £0.5% -0.08%~-0.06% P,
edge curvature, related to the AS 44592 N=15em
corresponding work sizes; +20mm | -0.5mm ~0.4mm P
R ERR SRR T
X F i F TAER T St x kg £0.5% +0.06%+0.07% P
) wirpage, related to diagonal calculated | A5 4992 Neisem
e. related to diag e
o o St £2.0mm | +0.5mm~+0.6mm P
EDH 95%(HEE L EIX
‘i TSR R
S A minimum of 95 % of the
AS4459.2 | diles are to be free from 100% —

Surface quality

visible defects which can
impair.the appearance of a

major area of tiles
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AS IS0 13006:2013 Ceramic tiles ~ Definitions. classification, characteristics and marking
ik W E HWRLER
Clause Properties Test Method Requirements Results Verdicts
DEEE
Physical properties
HikG | Bk RS o 1%, S
#G1 | RS AS 44593
Annex | Water absorption : BAMARKT 33% 167%-179% P
5| Percent mass fraction Individual maximum 3.3% Al il
Table [ GERHREREN
. “?;‘“"i"g"""g"" N AS4459.4 >1300 2050 3
ness> 7.5mm
WERBH(N/mm?) FHH=35 p
Modulus of rupture, in N/mm? Minimum 35 44 F
AT B HE> 3000N MR ERE AS4459.4 =
Not applicable to tiles with breaking EAMIE=32 42.8-456 P
strength > 3000N Individual minimum 32 .
vz i RAC »
Impact resistance:  Coefficient of | AS4459.5 T l’u [ﬂ“‘“ ;’f bl 0.88 =
restitution (COR) il e ot
I REFELH 4% 7
Abrasion resistance Report abrasion class Class 4
P T S 0 it ) kB AS 4459.7 —=
Resistance to surface abrasion of glazed T 2100 i
tiles intended for use on floors Report cycles passed
ﬁﬁiﬁtﬂéiﬂ (!ﬂ~mo'c)
Coefficient thermal MERBRER oK
expansion: N mnblcnl temperatre to | AS #4398 Test method available SIXI0XK .
100C
PEE A e H‘uu':’r.:;(g;lti‘n%é e
Thermal shock resistance 3 Test method available o
Fully resistance
2eikge, KL
SR i & wboni R et
Crazing resistance: glazed tiles BoA Required ol
Fully resistance
@R/ (mm/m) MGHILER
Moisture expansion, in mm/m K040 Test method available o -
R
Chemical properties
Resistance to staining.
)il 5 FETF 3% 5%
a) Green staining agent in light oil ASHU.14 Minimum Class 3 Class 5 .
)t e (4L (75 3 S 445 TMETF 3% 5%
b) Red staining agent in light oil AS 4P Minimum Class 3 Class 5 :
©) 13g/L B AIETF 3 % 5%
o) lodine. 13g/L solution in alcohol il Minimum Class 3 Class 5 .
A A FEF 3% 5%
d) Olive oil ASA1 14 Minimum Class 3 Class 5 5

FSIQTC-T 2(1)/A
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AS1S0 1300622013 Ceramic tiles ~ Definitions. classification. characteristics and marking
K e R RBLER s
Clause Properties “Test Method Requirements Results Verdicts
Resistance to chemicals
#G EALF AR ki 22
MG R
4G | Resistance to houschold chemicals and swimming pool salts
Annex | a) FEEALFRA: FALGEER, 10091 FIEF GB
G | ) Houschold chemicals: Ammonium | AS4459.13 i e GA 3
Table | chloride, 100g/L "
il o
b) iFikit Eh % KA, 20mg/L SIETF G
b) Swimming pool salts: Sodium | AS4459.13 MT{_E T (’gﬂ GA P
hypochlorite solution, 20mg/L s
TR FERRRL
Resistance to low ions of acids and alkalis
T3 7 Y 2
a) 3% ARV 3 0 .
a) Hydrochloric acid solution, 3% (vv) | A3 +43%-13 Malufactun 0 state . oy
3 8 7
AS 445913 Manufacturer to state GLA =
e, T S A R
© AFULEEL. 308/ g 3
c) Potassium hydroxide, 308/L AS 4459.13 Manufacturer to state GLA =
A R P
Resistance to high concentrations of acids and alkalis
a) 18%:ERRHFHE(v/Y) RIAsR .
a) Hydrochloric acid solution, 18% (v) | S #4313 Test method available b =
b) 5 %ILRLH(VIV) Mkt Rt
b) Lactic acid, 5 % (v/v) el Test method available S i
©) ARULEIFR, 100gL HRsRR
©) Potassium hydroxide, 100g/L Asge Test method available i o
SR R
Lead and Cadmium release
)i il fi(mg/dm?) S 445915, R
a) Lead release, in mg/dm® ASHS1S Test method available =008 i
by il b/(me/dm’) RERBER
b) Cadmium release. in mg/dm’ Adeils Test method available oz Sl
Fili5 W] Possible test case verdicts
1.P(ass) : £oHs Test irem does meet the requirement.
2.F(ail) : A&k Test item does not meet the requirement.
3. AATHISE Verdict was not carried out.
4.N/A: A& Test case does not apply to the test item.
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AS 4586:2013 Slip resistance classification of new pedestrian surface materials
i Rk RBuER
Properties Method Results
(e
Shade variation & v2

BiiERE, HACFaE, Wik
Slip resistance,
Oil-wet inclining platform test method

Appendix D
HFD

BERMTRHZERIA (0n): 17.9°

B 25: R10
Classification: R10

AS4586:2013 | Corrected mean overall acceptance angle (,,):17.9°

e eee
42 & End of Test Report
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